
 

 

 
 

Board of Directors Meeting 
 
 
 

September 27, 2022 
2:15pm 



 
 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      

434.977.2970 
434.293.8858 

www.rivanna.org 
  

 
BOARD OF DIRECTORS 

 
Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

 
DATE:   September 27, 2022 
 
LOCATION:  Conference Room, Administration Building  

695 Moores Creek Lane, Charlottesville, VA   
 
TIME:   2:15 p.m. 
 

AGENDA 
1. CALL TO ORDER 

 
2. AGENDA APPROVAL 

 
3. MINUTES OF PREVIOUS BOARD MEETING ON AUGUST 23, 2022 

4. RECOGNITION 
 

5. EXECUTIVE DIRECTOR’S REPORT  
 

6. ITEMS FROM THE PUBLIC  
Matters Not Listed for Public Hearing on the Agenda 
[...]
they were able to take out of the South Rivanna River.  He stated there were 70 million gallons per 179 
day overflowing the dam right now, so there was a plentiful supply, but that may not be the case all 180 



 

 
 

the time if the dam was removed and they withdrew from a river-type setup. He reiterated that all 181 
three of the urban reservoirs were essential to the short- and long-term water supply plans.  182 
 183 
Mr. Gaffney asked if there were any Board members who wished to speak at this time. Hearing 184 
none, he closed responses to public comments.  185 
 186 
9. CONSENT AGENDA 187 

a. Staff Report on Finance 188 

b. Staff Report on Operations 189 

c. Staff Report on Ongoing Projects 190 

d. Staff Report on Wholesale Metering 191 

e. Staff Report on Drought Monitoring 192 

f. Award Construction Contract and Amend Capital Improvement Plan – South Rivanna 193 

Hydropower Plant Decommissioning Project – English Construction Company, Inc.  194 

g. Award Professional Services Agreement – Moores Creek AWRFF Engineering and 195 

Administration Building Addition and Renovation Project – Short Elliot Hendrickson Inc. 196 

h. Authorization of Professional Engineering Services; SCADA Standards Project – Short 197 

Elliot Hendrickson Inc.  198 

i. Resolution to Amend FY 2022 – 2023 Water Rates and Charges; Authorization to Schedule 199 

a Public Hearing 200 

Mr. Gaffney asked if there were any items on the consent agenda that Board members would like to 201 
pull for comments or questions. Hearing none, he asked if there was a motion.  202 
 203 
Ms. Hildebrand moved for the Board to adopt the Consent Agenda as presented. Ms. Mallek 204 
seconded the motion, which passed unanimously (5-0). (Mr. Richardson and Mr. O’Connell 205 
were absent) 206 
 207 
10. OTHER BUSINESS 208 

a. Presentation: Wastewater Program Review 209 

Mr. Tungate thanked the Chair. He stated that the image displayed was from a recent drone flight 210 
over the Moores Creek facility. He continued that the Rivanna Water and Sewer Authority operated 211 
four wastewater facilities in the County, the largest being the Moores Creek Advanced Water 212 
Resource Recovery Facility. He stated a small facility was located at Stone Robinson School with 213 
larger wastewater treatment plants located in Glenmore subdivision and the Town of Scottsville.  214 
 215 
Mr. Tungate stated that at Moores Creek, the “wet side” of the facility was the portion closest to 216 
Interstate 64. He stated as the sewage processed through the facility, there were band screens and 217 
grit removal equipment, which removed insoluble materials from the sewage, and two equalization 218 
basins, which under normal operations were empty. He stated the basins were used when high rain 219 
events occurred and there was a sudden increase in sewage/water into the plant.  Moores Creek has 220 
to adjust the treatment system to prepare for the high flows and in the meantime the excess sewage 221 
is temporarily stored in the equalization (EQ) basins. He stated the primary clarifiers were the 222 
covered basins with odor control facilities which eliminated odors from the primary clarifiers. He 223 



 

 
 

stated these were covered three or four years ago to reduce odors in the community. He stated the 224 
large aeration basins were noticed by most people when coming to the facility; it was where the 225 
biological treatment took place. He stated there were four secondary clarifiers that continued the 226 
treatment process. 227 
 228 
Mr. Tungate showed an aerial image of the “wet side” of the plant looking east. He indicated the 229 
two holding ponds can be used to store excess sewage flows from a rain event.  The bypass to the 230 
holding ponds is different from the EQ basin use, as the bypass to the holding ponds forgo the band 231 
screens and grit removal.  The water is temporarily stored in the holding ponds and pumped back to 232 
the headworks when the influent water flow rates decrease.   233 
 234 
Mr. Tungate showed an image of the “dry side” of the plant which is closest to the facility entrance. 235 
He stated there were five anaerobic digesters, where the solids collected on the “wet side” were 236 
pumped to be digested for 15-20 days by microbes. He stated there were pumps that conveyed the 237 
solids from the digesters to the solids handling building, where a centrifuge dewatered the solids so 238 
they can be hauled to a composting facility in Waverly, Virginia for final disposal.  239 
 240 
Mr. Tungate pointed out a large construction area near the digesters is the location of the removed 241 
clarifiers.   It was a recent project as they were no longer in use.  The same project also removed a 242 
dry lime solo that was no longer in use as well.  He stated there were tertiary filters that removed 243 
any small particulates that might remain in the water before the water passed through the ultra-violet 244 
(UV) light disinfection system and flowed underground to the outfall.  He stated the outfall location 245 
was where the treated wastewater entered Moores Creek. He stated there was a methane sphere 246 
where methane was stored for use at the facility. 247 
 248 
Mr. Tungate stated there are two influent sewer pump stations: Rivanna and Moores Creek. He 249 
stated that the Crozet area and most of the sewer system south of UVA drain to the Moores Creek 250 
Pump Station. The Rivanna Pump station was relocated to the Moores Creek property in 2017 from 251 
Riverview Park.  He stated that the Rivanna Pump Station was their largest influent sewer pump 252 
station. He stated the Moores Creek Pump Station was located closest to the entrance. He stated 253 
both of these stations pumped the sewage to the headworks area so the sewage passes through the 254 
band screens and grit removal processes. 255 
 256 
Mr. Tungate stated the map on the slide provided a visual explanation of where the sewage came 257 
from for each of the two influent sewer pump stations. He stated the Rivanna Pump Station handled 258 
all the sewage from the northern area of the City and County, estimated to be 60%-70% of the flow 259 
in the community. He stated this area encompassed everything north of UVA up to near the 260 
northern County line. He stated Moores Creek Pump Station handled the southern area of the City 261 
and County, which included the Crozet area, with a series of four pump stations that took the 262 
sewage from Crozet to the Urban area adjacent to the John Deere dealership on Route 250 West.  263 
From that location, the sewage flows by gravity to Moores Creek.  264 
 265 
Mr. Tungate stated that RWSA spends approximately $390,000 per year to control the odors at the 266 
Crozet sewer pump stations because they have open-top wet wells. He continued with an image of 267 
the band screens at Moores Creek.  These band screens catch the insoluble materials that came 268 
through the influent sewer pump stations.  The band screens operate on a timer or on an as-needed 269 



 

 
 

basis. He stated the solids that came off the band screens were concentrated, dried out, and the 270 
materials are dropped into a dumpster. He stated this material was hauled off every two weeks.  271 
 272 
Mr. Tungate stated the slide showed images of the grit removal system, which was added within the 273 
last six years.  The grit system will remove sand and other dense insoluble material from the 274 
sewage.  This material is dewatered and placed in a dumpster and hauled away every two weeks as 275 
well. He stated typically, when there was a higher flow event, more solids are washed into the 276 
system. He showed an image of the primary clarifiers. He stated this was the first part of the 277 
treatment process, where the heavier sludge settled into these primary clarifiers and floating greases 278 
and oils were removed. He stated in the summer, they did not see as much of the oils and greases as 279 
they did in the winter months when the water was colder.  280 
 281 
Mr. Tungate stated there is an odor control filter unit that handles the foul air from underneath the 282 
primary clarifier covers which has significantly reduced the odors at Moores Creek.  He showed an 283 
image of the aeration basins where the enhanced nutrient removal process occurs.  This is where 284 
mechanical blowers inject compressed air into the sewage to keep microbes alive and remove 285 
dissolved nutrients.  286 
 287 
Mr. Tungate stated from the aeration basins, the wastewater flowed to the secondary clarifiers, 288 
which provided another opportunity for solids to separate out and clearer water to continue to the 289 
sand filters. The sand filters are the final clarification step before UV disinfection. He showed an 290 
image of the UV facility, which had a series of four redundant UV channels for disinfection. He 291 
stated the sewage flows could change dramatically depending on the weather conditions in the 292 
sewer system.  The UV system is meant to handle a variety of flow rates.  He stated the images on 293 
the slide showed the water leaving the UV chambers and the water entering Moores Creek.  294 
 295 
Mr. Tungate showed an image of one of the two centrifuges, which dewater sludge from the 296 
digesters.  A centrifuge will essentially spin the water out of the sludge and allow the dried solids to 297 
fall into the trailer.  He stated those solids were accumulated into trailers, stored at the compost yard, 298 
and then hauled by a contract service to Waverly, Virginia. He stated 15-22 loads of solids were 299 
hauled per week. He stated this material was mixed with other biosolids and organic materials to 300 
create a commercially available compost at the Waverly, Virginia facility.  301 
 302 
Mr. Tungate stated that Moores Creek was an enhanced nutrient removal facility. He stated they had 303 
regulations that were based on the amount of nitrogen and phosphorous they were allowed to 304 
discharge on an annual basis into Moores Creek, which flowed into the Rivanna River, to the James 305 
River, and into the Chesapeake Bay. He stated the annual allotment of Nitrogen (N) and 306 
Phosphorous (P) was 282,994 pounds of nitrogen and 18,525 pounds of phosphorous.  The monthly 307 
N and P allocation is simply the annual amount divided by 12.  He stated shown on the slide was the 308 
actual monthly amount for June 2022. He stated they discharged only 25% of their allowable 309 
nitrogen and 65% of their allowable phosphorous for the month. He stated that the last column 310 
provided a year-to-date calculation of the N and P removal performance at Moores Creek. He stated 311 
that it was important to note that if the Moores Creek facility discharges less than the allotted 312 
amount of N and P, the surplus can be sold as nutrient credits and serve as a revenue stream for the 313 
Authority. He stated up to $150,000 per year was earned by selling N and P nutrient credits in 314 
previous years.  315 



 

 
 

 316 
Mr. Tungate stated that Moores Creek is the largest RWSA wastewater facility as well as a nutrient 317 
removal facility.  It has testing requirements to be reported each month to VDEQ.  He stated that 318 
each day tests for dissolved oxygen and pH were done, as well as five times a week for total 319 
suspended solids and ammonia, and four times a week for Escherichia coli bacteria, twice per week 320 
for total phosphorous and total nitrogen concentration, and once a week testing was completed for 321 
chemical biological oxygen demand. 322 
 323 
Mr. Tungate showed an image of the septic receiving station at Moores Creek. He stated that in 324 
2020, there were 6,515 individual transactions of receiving septic trucks; in 2021 there were 7,816, 325 
and in 2022 there were 6,914. He stated the average sewage flow at Moores Creek was 326 
approximately 9 million gallons per day (MGD) and on an annual basis, Moores Creek receives 327 
about 8 MG of septage from these trucks. He continued that Moores Creek facility was a Class I 328 
facility that treated all wastewater from the City of Charlottesville and Albemarle County. He stated 329 
there was a 15 MGD capacity and the facility was staffed 24/7, 365 days per year, with two 330 
operators per shift with four shifts per week, working 12-hour shifts alternating between days and 331 
nights every two weeks. 332 
 333 
Mr. Tungate stated the Glenmore facility was a bit smaller and rated as a Class III facility which 334 
was staffed four hours per day, 365 days per year. He stated that Scottsville also was a Class III 335 
facility staffed four hours per day, 365 days per year. He stated the same Operator was responsible 336 
for monitoring Glenmore, Scottsville and Stone Robinson wastewater facilities. He stated there was 337 
a total of sixteen wastewater operators as well as two relief operators, who were licensed operators 338 
that filled in positions when needed. He stated there were three members of management staff, a 339 
manager, assistant manager, and supervisor. 340 
  341 
Mr. Tungate stated there were six Class 1 Operators and five Class 2 Operators. He stated this was 342 
the most Class 2 wastewater licenses in recent history at Moores Creek. He stated there were two 343 
Class 3 Operators and three unlicensed trainees. He stated it took at least six months of hands-on 344 
experience before being able to qualify to take an exam. 345 
 346 
Mr. Tungate stated that there was an industrial waste pretreatment program and the purpose of the 347 
program being to protect the sewer system and the processes in the wastewater treatment plants by 348 
having discharge limits, as required by the Environmental Protection Agency and Virginia 349 
Department of Environmental Quality.  350 
 351 
Mr. Tungate stated the VDEQ required that they submit an annual report for the pretreatment 352 
program by January 31 of each year. He continued that the Albemarle County Service Authority 353 
and City of Charlotteville have aggressive Fats, Oils, and Grease (FOG) programs to limit the 354 
amount in the sewer system.  The pretreatment program has nutrient limits for sewer discharges, pH 355 
limits, and biological oxygen demand. He stated the RWSA, City of Charlottesville, and Albemarle 356 
County Service Authority system has three Significant Industrial Users. 357 
 358 
He stated there is a new company that RWSA staff have been working with that is going in the 359 
former State Farm facility, that will be the fourth business in the pretreatment program and a 360 
Significant Industrial User, but they are not yet online.  He asked if there were any questions. 361 



 

 
 

 362 
Mr. Mawyer asked if Mr. Tungate could explain why they had an industrial pretreatment program. 363 
 364 
Mr. Tungate stated that the program protected the sewer system, which includes the pipes that 365 
convey the sewage to the treatment plant, and also protected the treatment plant if there was a low 366 
or high pH or waste that could possibly damage the facility.  367 
 368 
Mr. Mawyer asked about the bugs.  369 
 370 
Mr. Tungate stated if they had some damaging material that came into the plant, it was possible it 371 
could harm the microbes in the aeration basins, which could be catastrophic.  The facility would 372 
have to be re-seeded with new microbes to get the plant operational again.  373 
 374 
Ms. Mallek asked if where the outflow was going into the Moores Creek stream had measures in 375 
place to prevent erosion. 376 
 377 
Mr. Tungate stated he believed there was but he would confirm it.  378 
 379 
Ms. Mallek asked if the metals mentioned in a slide were removed or only measured.  380 
 381 
Mr. Tungate stated they wanted to know what was to be discharged by companies, so they asked for 382 
that information, then they would make the decision on whether they could handle those 383 
constituents. He stated it was primarily based on how close they were to the facility, whether they 384 